
 
 

   

 
   

 

Faculty of Graduate Studies 

M.Sc. Program in Water and Environmental 

Sciences 

 

 

Removal Efficiency of Pathogenic Microorganisms 

in Three Different Palestinian Wastewater 

Treatment Plants 

 

كفاءة ازالة المجهريات الممرضة في ثلاث محطات معالجة للصرف 

ةيصحي في المناطق الحضرية الفلسطينال  

 

Master Thesis  
 

 

Prepared by 

 
Fuheid Fathi Siam  

 

)Reg. # 1165344( 

 

                                  Supervisor 

 

Prof. Dr. Rashed Al-Sa’ed 

 

 

January 2020 



 
 

 

 

 

 

 

 
 

Removal Efficiency of Pathogenic Microorganisms 

in Three Different Palestinian Wastewater 

Treatment Plants 

 

كفاءة ازالة المجهريات الممرضة في ثلاث محطات معالجة للصرف 
[...]
developing countries and producing effluent safe for agricultural irrigation since it 

concentrated mainly on pathogen removal and nutrient conservation. Wastewater 

treatment technologies are divided into two categories: 

 Natural systems: which does not depend on energy consumption which are 

more suitable for developing countries and includes stabilization ponds, 

wastewater storage and treatment reservoirs, septic-tanks, Imhoff-tanks, 

UASB-reactors, high-rate anaerobic ponds and constructed wetlands. 

 The second category are the energy-intensive-systems which includes aerated 

lagoons, activated sludge systems, MBR (Membrane bioreactor) RBC 

(rotating bioreactor (Jimenez, 2012). 

 

Treatment levels 

 Pre-treatment  

This level is composed of screens, grit chambers that provide removal of sand, 

floating, and coarse matter and some supplementary units as equalization tanks or 

flow-rate measurements. 

 

 



 
 
 

28 

 Primary treatment 

This level usually includes preliminary settling tank in which suspended solid 

matters and organic matters are removed partly. Advanced primary Treatment, 

this level is provided with precipitation with chemical addition or filtration and 

suspended solid matters and organic matter are removed at advanced level. 

 Secondary Treatment 

In addition to the degradable organic matters and suspended matters, nutrients 

(nitrogen and phosphorus) are removed. 

 Tertiary Treatment  

This level includes the advanced removal of the suspended solids and organic 

matters that cannot be removed during secondary treatment. Micro-screening or 

filtration was provided. Disinfection and nutrient removal are also defined as 

tertiary treatment. 

Advanced Treatment includes the advanced removal of suspended and organic 

matters that can be removed with biological treatment, in order to reuse treated   

water. 

The three wastewater plants in Ramallah district under study were: 

1. Al-Bireh Wastewater Treatment Plant. (ASWWTP). 

2. Al-Tireh Wastewater Treatment plant. (Al- Tireh MBR). 

3.  Rawabi Wastewater Treatment plant. (RWWTP MBBR). 

 

  



 
 
 

29 

         Map 2.1 A map of Ramallah Al- Bireh WWTP 

 

Source PWA 2019 



 
 
 

30 

Map 2.1 B Map of the Rawabi WWTP 

 

Source PWA 2019 



 
 
 

31 

Map 2.1 C Map of Al-Tireh WWTP 

 

Source PWA 2019 



 
 
 

32 

2.2 Al-Bireh Wastewater Treatment Plant 

Location:  

Al-Bireh Wastewater Treatment plant was constructed in the year 2000 with the 

support of the German Government through the German Development Bank 

(KfW). The plant location is the Wadi Al-Ein, 2 km south east of Al-Bireh city, 

over 22 dunms of land (Figure2.1) with enough capacity to serve future 

expansion. 

The total capital investment for the establishment of the WWTP was 13 million 

USD, excluding the purchase cost of land (Al-Bireh municipality 2010). 

 

Fig 2.1 the different sectors of Al- Bireh treatment plant  

 

Source of this figure taken from (Al- Sa’ed, 2007). 



 
 
 

33 

Wastewater sources and Characteristics  

Al- Bireh WWTP was designed to be built in two phases first phase to serve 

50,000 and second phase to serve 100,000 persons with the extended aeration 

treatment technology. 

Currently the WWTP serves around 50,000 persons residing in Al-Bireh city, 

Qaddura- Camp, AL-Am’ari Camp and some neighborhoods of Ramallah City. It 

treats an average daily flow of 5,750 m
3
 of wastewater originating from domestic, 

commercial and industrial sources. 

The technology used was activated sludge, in this process consist of Aeration 

tanks or basins containing a suspension of the wastewater and microorganisms, 

the mixed liquor in the aeration tanks are mixed vigorously by aeration devices 

which supplies oxygen to the microorganisms in the tank that feed on the nutrients 

in the aeration tanks and by this the microorganisms play major role in clearance 

of the wastewater plant from the organic matter. 

Following the aeration step, the microorganisms are separated from the liquid by 

sedimentation tanks and the clarified liquid is secondary effluent. A portion of the 

biological sludge is recycled to the aeration basin to maintain a high mixed-liquor 

suspended solids (MLSS) level. The remainder is removed from the process and 

sent to sludge processing to maintain a relatively constant concentration of 

microorganisms in the system. Several variations of the basic activated sludge 

process, such as extended aeration and oxidation ditches, are in common use, but 

the principles are similar.  



 
 
 

34 

There should be a tertiary treatment that helps in getting rid of small 

microorganisms and waterborne pathogens that could not be removed by the 

secondary and this could be achieved by addition of chlorine as a disinfectant, or 

by UV disinfection, or by micofiltaration and ultrafiltration. 

In the design of Al-Bireh wastewater, there was UV disinfection in 2000, and 

currently, the UV installed in Al- Bireh WWTP are aged and non- functional the 

UV units were operational in the past 20 years. 

 

Map 2.2 Aerial Photo of Al- Bireh Wastewater plant 

 

Source of the map Ministry of Local Government 2019 



 
 
 

35 

2.3 Al-Tireh Wastewater Treatment Plant 

the design was located in  Al-Tireh Alban’a Ramallah St. Ramallah, Palestine, 

and started operation in 15/01/2014. 

The owner of this design was Ramallah Municipality and was also funded by it, 

the project value was 4.0 million dollars for design built and phase and the project 

value for operation phase for 4 years was 220,000.00$. 

The capacity of the design was 2,000 m
3
/day and the current capacity was 1,650 

m
3
/day, its energy consumption was 1850 kWh/day. 

The plant working duration was 24hr./day , 7days/week and the population 

covered was 25,000 Person (Al-Tireh Residents). The plant total area was 2500.0 

m
2
and the treatment process area was 8000.00m

2
 the technology used was MBR 

(Membrane bioreactor), the influent type (Sewage input) was domestic sewage 

and the effluent type (treated sewage output) was Class A (BOD 10, TN 10, FC 

10) the treated effluent could be used for non -restricted irrigation. 

The MBR biofilm treatment plant was operated daily basis receiving 1600 cubic 

meters of water flowing from Al-Tireh, Al-Jadwal, Al-Irsa, Mussafah and 

downtown areas. The design capacity was 2000 cubic meters, serving currently 

about 18000 people. Specification of Zee Weed 500 Module the immersed hollow 

Ultrafiltration membrane used in Al-Tireh WWTP in the period of sampling 

(Appendix 3, Figure 24). 

 

 

 



 
 
 

36 

2.4 Rawabi Wastewater Treatment Plant 

Map 2.3 Aerial Map of Rawabi Wastewater Plant 

 

Source of the map was from Ministry of Local Government 2019 

Process Description 

The wastewater will flow through the following units before entering to the 

proposed biological reactor: 1-Fine screening (max. 5 mm opening). 2-Grit and 

Grease removal system.3-Equalization tank, volume = 30% of daily flow = 260 

m3 (at expanded capacity). 



 
 
 

37 

4- The proposed biological process is the IFAS (Integrated Fixed Film Activated 

Sludge) 

AGAR system, which utilizes attached growth on BC (Biomass Carriers) with 

suspended solids returned from the clarifier. 

The AGAR technology will be installed in a biological reactor with a total 

operative volume of 480 m3. 

5- The biological reactor will be divided into 3 process stages as following: 

 The 1st stage will be an anoxic stage for pre-denitrification. This stage will be 

equipped with mechanical mixer/s. 

 The 2nd stage will be an aerobic stage for BOD removal (activated sludge), 

and nitrification. Biomass carriers will be filled inside this stage. 

 The 3rd stage will be an aerobic stage for nitrification. This stage will be 

equipped with mechanical mixers. 

 The biological reactor will be followed by a secondary inclined plate 

(lamella) clarifier (or equivalent) for solids / liquid separation. 

Aeration in stages 2 will be achieved by fine bubble diffusers, installed at the 

reactor bottom in the required pattern. Unique airlift hydraulics will assure mixing 

of biomass carriers, in the 2nd stage. 

 A wedge wire screen will be installed at the outlet of the 2
nd

 stage in order to 

maintain the carriers inside the reactor, whereas mixed liquor may flow 

unobstructed. The wedge wire screen is continuously cleaned by the mixing flow 

of water, air bubbles and biomass carriers. 



 
 
 

38 

An internal re-circulation from the 2nd (aerobic) stage to the 1st (anoxic) stage 

will ensure sufficient de-nitrification. 

The treated wastewater will flow from the biological reactor to a secondary 

gravitational clarifier for solids-liquid separation. Solids from the clarification 

stage are periodically removed for further treatment and dewatering. 

Returned activated sludge will be re-circulated from the secondary clarifier to the 

1
st
 stage of the biological reactor. 

In order to meet the 10/10 (BOD / TSS) requirement the secondary clarifier will 

be followed by a tertiary filtration & disinfection system. 

Figure 2.2: Rawabi wastewater treatment plant, containerized WWTP 

 

Source of the figure my phone 2019 

  



 
 
 

39 

Figure 2.3: Identifying different stages of Rawabi WWTP 

  

2.3 Current situation in Ramallah and Al- Bireh 

Recommendations and outcomes of a study done by doctor Rashed Al- Sa’ed was 

to apply tertiary or advanced treatment to Al- Bireh Activated Sludge plant, since 

the UV. Disinfection was not in operation, and from the assessment done although 

there was removal efficiency for BOD5 (< 20mg/l), however there was presence 

of pathogenic bacteria, protozoa, and helminthes ova. 

Fecal Coliform indicators vary from one country to another due to variation in 

wastewater treatment technologies, variation in climatological conditions, and the 

different technologies used for an end use of reclaimed treated water with 

compliance to guidelines of different countries. (Angelakis et al.,1999) 

For example Jordan Fecal Coliform indicator are < 1000 CFU/100ml, Israel are 

<250, Kuwaite  <1000CFU/100ml. 



 
 
 

40 

The outcomes of this assessment was that the analysis of the samples over four 

months showed high numbers of Fecal Coliforms and worm eggs in the raw 

sewage samples, and 31% of the raw samples consist of Salmonella. The plant 

efficiency in Fecal Coliform and Fecal Streptococci was 99.64% and 93.44% 

respectively. The end uses of the reclaimed water was for unrestricted irrigation 

meeting the WHO guidelines Fecal Coliform < 1000CFU/100ml, and helminthes 

eggs < one (Al- Sa’ed, 2007). 

The results of the assessment done by doctor Rashed Al-Sa’ed in 2012 comparing 

the removal efficiency of the chemical parameters COD (Chemical Oxygen 

Demand), BOD (Biological Oxygen Demand), Total Nitrogen (TN), Total 

Phosphate (TP), between the influent and effluent met the Palestinian wastewater 

treatment requirements for restricted irrigation, but still for reaching sustainability 

of Al- Bireh wastewater treatment plant and Reuse schemes needs adequate 

administrative and operational management. 

Among the seven urban wastewater treatment plants (WWTP) in Palestine, Al- 

Bireh was the only new urban (WWTP) in operation since 2000, while the rest are 

overloaded or recently upgraded. (Al-Sa’ed, 2012) 

 

 

 

 

 

 



 
 
 

41 

Table 2.1: list of UWWTP in Ramallah/Al-Bireh Governorate West Bank  

UWWTP 

location site 

Capacities 

(PE) 

Types of treatment Technical difficulties during 

operation mentioned by UWWTPs 

managers 

Al- Bireh 50000 Activated sludge 

process. 

Tertiary treatment: 

1- Disinfection. 

2- UV. 

Sludge treatment: filter 

press+ centrifuge 

 Lack of spareparts 

 Break of control system 

 UV disinfection not used 

 Sludge disposable and handling 

Al- Tireh 25000 Membrane Biological 

Reactor 

 Inlet BOD5 

 Rainy weather 

 Sudden variability 

 Sometimes availability of 

spareparts 

Rawabi 875m
3
/day MBBR NA 

Source (https://washdata.org/data, WHO/UNICEF JMP, 2015)  

 

100 % of the population did have access to improved sanitation, including 63 % 

of the population, who were connected to a collective sewer in 2015. But only 47 

% of wastewaters were treated, on the other hand the existing treatment plants do 

not have the capacity to treat all of the produced wastewater, causing severe water 

pollution.  

Thus, there is a big need to extend the sanitation systems and especially the 

collective ones; including the building of UWWTPs. In parallel, there is a big 

need to train the operators of the actual and future UWWTPs in the aim to ensure 

the sustainability and efficiency of investments. 

But the development of the sector highly depends on external financing. The 

PWA and JWSSCs hasn’t the technical and financial means and skills for 



 
 
 

42 

ensuring efficiency, its mission related to sanitation. In particular, PWA hasn’t 

enough capacities for following analysing and assisting technically the waste 

water sector. 

The major reason of these difficulties was the low wastewater treatment tariff and 

the non-efficient wastewater bill collection which affects cost recovery and thus 

sustainable operation; especially for sanitation. But there was a great disparity 

between all the Joint Water and Sanitation Services. Each Joint Water and 

Sanitation Service Council has its own method for recovering the sanitation cost. 

At Ramallah, the situation seems convenient by recovering taxes as a 

proportionally to the inhabited surface. The main problem in many Palestinian 

municipalities is the ability and the affordability of families to pay for sanitation.  

In 2011, PWA reported that the average financial recovery rate for a sample of 11 

operators of various sizes was 75 %. Irregular and low, the collected revenues do 

not allow to ensure a sufficient resource to the operator. This poor collection of 

bills does not seem to be linked to a culture of non-payment of services or an 

inability to pay households, but rather to poor management of communities, 

insufficient follow-up, lack of adaptability of payment terms, lack of coercive 

measures in case of non-payment. 

Thus, local operators find themselves unable to pay their debts to the Palestinian 

wholesale water supplier (the West Bank Water Department - WBWD), which 

then finds itself in a difficult situation (chronic debt). This indebtedness has 

repercussions on Palestinian national finances through the so-called net lending 

mechanism against which the Palestinian Authority is trying to fight. 



 
 
 

43 

On the other hand, irregular incomes for operators has a bad impact on the quality 

of service provided to the population. Since priority is given to the payment of 

wages, operators often find themselves unable to cope with the recurrent costs of 

basic maintenance and keep up of their infrastructure. The level of quality of the 

service is negatively impacted thereby compromising the credibility of the 

supplier to the users. (https://washdata.org/data, WHO/UNICEF JMP, 2015) 

From table (2.2) the major difficulties mentioned for Al-Bireh WWTP/ near 

Ramallah are: 

1. Lack of spare parts. 

2. Break of control systems. 

3. UV disinfection not used. 

4. Sludge disposal and handling. 

And for Al- Tireh/Ramallah: 

1. Inlet BOD5 (Biological Oxygen Demand). 

2. Rainy weather. 

3. Sudden variability of load. 

4. Sometimes availability of spareparts, and for the Regulations. 

As far as we can understand, there are two guidelines and references, used in the 

West Bank.  

The first one was signed by the JWC ( Joint Warfare Centre) - Palestinian and the 

Israelis sides - based on that guideline the Israeli side provides the Palestinian side 

the approved and the permit to construct the WWTP all over the West Bank even 